T10 SPARE PARTS

SUB

NAME PICS PART NO. PART NAME RETAIL
= | W-9121 FRONT STRUCTURE WELDED 165.00
w @ W-9107 FRONT FORK WELDED 83.36
3
= ﬂ W-9108-A RIGHT ARM WELDED 233.75
J W-9109-A ARM BASIC, T10 LH 233.75
=3 W-9103 STEERING AXLE THREADLESS, T10 38.25
(ﬁ P-0C39 ARM EXTENSION, RIGHT 45.00
FO0= P-0C40 ARM EXTENSION, LEFT 45.00
AT N P-0C166 YOKE 27.10
@ P-0116-e CLAMP, MAIN AXLE 7.60
= P-01166 CLAMP, STEERING AXLE 8.80
\ P-0103 HANDLEBAR 32.66
< P-0140 SPACER, REAR WHEEL LOCKER 6.50
== | ponez HHA ASSY 57.00
2
« @ P-0136 ADAPTER, FRONT STRUCT END 6.10
o
8 S-0B17 KNOB, LOCK-PIN 3.27
r P-9828-d PUSH PIN 3.19
% P-0184 CAP, WHEEL FRONT 11.00
o P-0833-C SPACER, BEARING 30mm 3.27
) P-0197 SPACER, CAP INSIDE 3.78




@0 P-0199 SPACER 22mm, WHEEL AXLE 2.58
& P-0B43 LOCK-PIN, FOLDING 11.50
o S-0C18-A SPRING, FOLDING 3.80

P-9149 RIM, 10" WHEEL ASSY 54.00

P-0012 BUSHING, FOLDING AXLE 4.00

P-0204 BUSHING, YOKE 4.00

P-0179 PLUG, STEERING AXLE 3.50

P-0863 PLUG, ARM 4.10

P-0855 PLUG, HANDLEBAR 1.00

P-0156 PLUG, FRONT FORK 2.00

P-0929 FRONT FENDER 19.00

P-01104 FENDER, T10 REAR 24.00

P-01105 GRIPMAT, T10 36.00

P-0871 CUSHION, ARM BRAKE CABLE 6.00

P-0008 PU BUSHING 10.99

= P-01102 REFLECTOR LH, KICK TAIL 1.50
- P-01103 REFLECTOR RH, KICK TAIL 1.50
A P-0196-A REFLECTOR, STICKER 3.00

AN P-0196-A REFLECTOR, STICKER 2.00
VG $-0C03 BOLT, M6 x 15x 17 2.20
% $-0225-A AXLE, FOLDING (12X32X17 425




G $-0226 BOLT, M8x 10x 17 1.90

G $-0C06 BOLT, M8 x 20 x 22 3.50

\ $-0C01 AXLE, MAIN 21.00

@ $-0108-e BOLT, M5 x 15x 8.5 (DIN 912) 0.75

N S-0BO7 BOLT, LOCK-PIN (MéX42X10) DIN 912 3.70

5 5-0202 BOLT, M7 x 30 x 10 3.50

s \ S-0T19-C AXLE, REAR WHEEL (9.9 x 17 x 117 15.00
=
x

i e C-0130 BOLT, M5 x 15 (DIN 7991) 1.20

@ C-0131 BOLT M5 x 5 (DIN 914) 0.70

@ C-0812 NUT, M5 NYLOCK (DIN 985) 0.50

© P-0289 WASHER, 102x 7.2 x 1 0.25

P-0C14 SPACER, MAIN AXLE 1.65

[9) P-0209 WASHER, PU BUSHING INSIDE 1.75

© P-0011 WASHER, PU BUSHING OUTSIDE 1.75

O P-0010 WASHER, PU BUSHING RETAINING 2.80

¢ P-0806 RETAINER RING, PU BUSHING 455

g $-9T00 HEADSET, THREADLESS 1 1/8" 32.00

HANDGRIP, FOAM

" C-0107 e enL 19.00

““g' g”' C-9CI11 BRAKE LEVER, LH 38.56

= @ $-9117 assy DRUM BRAKE ASSY 28.00
O
o2

s gﬁ C-9107 STEM 23.50
s




COl

© C-0103 BEARING, WHEEL 6000 4.50
B / S-0223 BRAKE CABLE SET PAIR 35.00
B @ S-0179 INNER TUBE 252 x 50 18.00
@ S-0111 TIRE 254x50-153 29.00




